
 
Water treatment-Env.Dep.                                                                             Dr. Ahmed Hassoon Ali 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
  

 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 
 
 

 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 

 

 

 

 

 

 

 

 

 

References: 

1. Water Works Engineering: Planning, Design And Operation, bySyed R. Qasim, Edward M. 

Motley, Guang Zhu. 

2. Water supply and sewarge, fifth edition, E.W. Steel 

 

 

 

 

Lecture One 

https://www.chapters.indigo.ca/en-ca/books/contributor/author/syed-r.-qasim/
https://www.chapters.indigo.ca/en-ca/books/contributor/author/edward-m.-motley/
[...]
numbers of particles that are settling as "a mass," often interfering with each 

others settling, rather than settling "unhindered" as individual, discrete particles. 

This phenomenon may also manifest itself when all of the settled particles come 

together at the bottom of the tank prior to being incorporated into the sludge 

zone (may also be called the compression zone).  While this condition appears 

to be more prevalent  in wastewater treatment secondary sedimentation,  it is 

worthy to note in potable water treatment where large amounts of flocculated 

algae, etc., may be involved. 
 

 

6.11 Design consideration 

 
Surface loading rates are  used  to  calculate  surface  area  requirements  of  a 
sedimentation tank. 

Detention time is used in conjunction with the surface loading rate to calculate 

the volume and side water depth of the sedimentation tank. 

Inlet zone or influent structure the inlet zone distributes the flow across the 

sedimentation  tank  and  dissipates  incoming  velocity.  To  achieve  these  two 

function perforated wall is provided as shown in Fig. (21). Rectangular tank is 

constructed to be integral with flocculation tank. A diffusion wall separates the 

two tanks and serves as the sedimentation tank inlet. The influent structure in 

circular  tank  is  provided  as  a  part  of  the  sludge  collection  equipment  and 

generally are designed by the equipment supplier. 

Outlet  zone  or  effluent structure traditionally  overflow  weirs  and  launder 

troughs have been used for outlet control in a sedimentation tank. Either V- 

notch or submerged orifice weir plates are commonly used. The length of weir 

required is determined by the weir overflow rate or weir loading rate. Typical 

launder  trough  for  rectangular,  square  and  circular  sedimentation  tank  are 

illustrated in Fig. ( 22). 



- 28 - 

[DR. AHMED HASSOON ALI ] Sedimentation Tank 

 

 

 
 

 
 

diffusion wall 
 

inlet distribution channel 

 
diffusion wall 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

sludge zone 
 

 
perforated wall 

 
 

Fig (21) Inlet and outlet structure 
launders 

 
 
launders 

 

 
 
 
 
 
 
 
 

launders 
 

 
 
 
 
 
 
 
 
 
 

 
 

Fig (22) Typical launder trough 



- 29 - 

[DR. AHMED HASSOON ALI ] Sedimentation Tank 

 

 

 
 

 
 

 
 

 
 

O
u
tle

t 

z
o
n
e

 
O

u
tle

t 

z
o
n
e

 

O
u
tle

t 

z
o
n
e

 

O
u
tle

t 

z
o
n
e

 

flo
c
c
u
la

tio
n
 

ta
n
k
 

flo
c
c
u
la

tio
n
 

ta
n
k
 

flo
c
c
u
la

tio
n
 

ta
n
k
 

flo
c
c
u
la

tio
n
 

ta
n
k
 

Sedimentation tank design 
 

 

Exemple: 

Number of tank = 4 

Maximum discharge = 113500 m
3
/day 

Length to width ratio = 2 to 3 

Surface loading rate = 35 m
3
/m

2
.day 

Weir loading rate = 250 m
3
/m.day 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

passage 

D.T= 4hr 



- 30 - 

[DR. AHMED HASSOON ALI ] Sedimentation Tank 

 

 

 

Solution 
 

 

1- Dimensions of the tank 
Q = 113500/4 = 28375 m

3
/day = 0.328 m

3
/s for each tank 

A = Q/SOR = 28375/ 35 = 810 m
2

 

If, W = 18.5 m then L = 810/18.5 = 43.7 = 44 m 

L/W ration = 44/18.5 = 2.3 this ratio within the range 
Depth (h) = SOR* D.T = 35m/day*1/24  day/hr*4 hr = 5.8 m 

Then the sedimentation tank dimension is 44*18.5*5.8 m3
 

Fig (1) shows the sedimentation tank with effluent and settling zones 
 

 

2- Influent structure design 

The  detail  influent  structure  design  is  provided  in  lecture  five  as  effluent 

flocculation tank. The head loss at the diffusion wall between the flocculation 

and sedimentation tanks is very small and can be neglected. 
 

3- Effluent structure design 

A) Weir length 

Weir length required = Q/wier loading = 28375/250 = 113.5 m 

Take 8 launder troughs (width = 0.5m) with a center effluent collection channel. 

Each trough is 8.5m (depends on the width of the tank). 

Actual weir length = 2 troughs *8.5m* 1 side per trough + 6 troughs *8.5m* 2 

side per trough = 119m >113.5 m 

Fig (2) shows the effluent collection system 
 

 

 

 

 

 

 

 

 

 

 

 

 يكون ذو أتجاه واحد لان الاتجاه ألأخر هو ملاصق

لحائط الخزان ولايحسب من ضمن طول    weir 



- 31 - 

[DR. AHMED HASSOON ALI ] Sedimentation Tank 

 

 

 
 

 
 

4
5

 m
 

9
.3

m
 

 
 
 

 
 
 
Outlet zone 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
diffusion 

wall 
 
 

flocculation tank 
 

 
Fig (23) Sedimentation tank 
 
 



- 32 - 

[DR. AHMED HASSOON ALI ] Sedimentation Tank 

 

 

 
 

8.5 m 8.5 m 
 
 
 
 

0.5 m 
 
 
 
 

2m 
 

 
 

 
Fig (24) Effluent collection system 

 
 
 

B) Total number of V- notches 

Use 90
o 

V-notches weirs. 

Provide 9 notches per 2 m long weir plate and 4 plates on each side of each 8.5 

m trough, as shown in fig (3). 

Notch shall be 7.5 cm deep and spaced at 20 cm. 
 
 

2 m 
 
 
 
 

15 cm 

90o
 

7.5 cm 0.5 cm 
 

 

Fig (25) effluent launder with weir 
Total number of notches in each tank = 2 troughs *1 side per trough * 4 plates 

pers ide * 9 notches per plate + 6 troughs *2 side per trough * 4 plates per side * 

9 notches per plate = 504 notches 
 

 

C) Head over the V- notch weirs 

Flow rate per notch (q) = 0.328 m3/s / 504 notch = 6.52*10
-4 

m
3
/s per notch 

The head over each notch can be calculated from the following formula: 

     
8  

15  
2             tan 


2 

 

H 2.5 

Where 

Cd: coefficient of discharge = 0.6 

H: head over notch, m 

 : angle of V-notch = 90 
 

6.52*10
-4 

m
3
/s = (8/15) * 0.6 * (2 * 9.81)

0.5 
tan (90/2) * H

2.5
 

d 
q g C 



- 33 - 

[DR. AHMED HASSOON ALI ] Sedimentation Tank 

 

 

1/ 3 



H = 0.046 m 

Then the free board for V-notch = 7.5 – 4.6 = 2.9 cm 
 

 
 
 

free board = 2.9 cm 
 

7.5 cm  4.6 cm 

 
 
 

 
D) Head loss through the effluent launder trough 
Here we must calculate the water flow rate in each launder trough and calculate 

water depth at the downstream end of the launder trough and water depth at the 

upstream end of the launder trough. 
 

 

The flow rate at the exit point of each effluent launder trough is calculated as: 

Q
' 
= q * 2 side per trough * 4 plates pers ide * 9 notches per plate = 6.52*10

-4  
* 

2 *4 *9 = 0.047 m
3
/s 

 

 
 

8.5 m 8.5 m 

 
0.023  0.023 

 

 
 
 

0.047  0.047 
 

 
 
 

0.047  0.047 
 

 
 
 

0.047  0.047 
 

 
 
 

0.328 m3/s 
 

- Water depth at the downstream end of the launder trough (y2) 
 

 

            2  

  2 



gb

2   



, b : launder width 

y2 = ((0.047)
2
/9.81 *(0.5)

2
)

1/3 
= 0.096 m 

- Water depth at the upstream end of the launder trough (y1) 

(Q\) 
y2 



- 34 - 

[DR. AHMED HASSOON ALI ] Sedimentation Tank 

 

 

2 

2 

 
 

y1  




y 2  
Q ' 2 

gb 2 y 

F  L  Q ' 2 


12gb 2  r  d 

Where 

F: Darcy friction factor (0.03-0.12) 

r: mean hydraulic radius, m  

d: mean depth of channel, m 

L: length of launder trough, m 
 

 

Assume the mean depth in the effluent launder trough (d) = 0.14 m 
 

 

r = b*d /(2d+b) = 0.14*0.5 / (2*0.14+0.5) = 0.09 m 
 
 
 

     2  0.04692
 

 0.1 8.5  0.04692
 

 

=0.18m 
9.81 0.52

  0.096 12  9.81 0.52  
 0.09  0.14 

Then loss through the trough = y1 - y2 = 0.18 - 0.098 = 0.082 m 

 

4- Sludge quantity 

The quantity of sludge is estimated by totaling (1) the suspended solids and 

other constituents removed, (2) the amount of metal hydroxide, (3) the calcium 

carbonate produced, (4) the amount of coagulant aid. 

In  this  design  example,  we  assume  that  the  following  data  are  applied  in 

coagulation and flocculation processes. All coagulants used will be solid in the 

sedimentation tank and can be removed. 
 

 

Max. turbidity 17 NTU 

Max. seasonal iron concentration 0.7 mg/l 

Max. seasonal manganese concentration 0.4 mg/l 

Optimum coagulant, ferric sulfate 25 mg/l 

Optimum coagulant aid, cationic polymer 0.05 mg/l 

Hydrated lime (Ca(OH)2) for pH adjusment 15 mg/l 

Seasonal potassium permanganate (KMnO4) 4 mg/l 
 

 

Production of solids can be calculated as following: 

1) Solids from raw water: 

Quantity = 17 NTU * 1 TSS/NTU * 10
-6  

kg/mg   * 10
3  

L/m
3  

* 113500 

m
3
/d = 1930 kg/d 

2) Solids due to precipitation of iron content: 

Quantity = (106.9 g/mol Fe(OH)3/55.9 g/mol Fe) * 0.7 mg Fe/L * 10
-6

 

kg/mg  * 10
3 

L/m
3 

* 113500 m
3
/d = 152 kg/d 

3) Solids due to precipitation of manganese content: 

(0.096)2 + =0.18m 

 

 

 

 

 

 

y1= + 

2×    



- 35 - 

[DR. AHMED HASSOON ALI ] Sedimentation Tank 

 

 

Quantity = (86.9 g/mol MnOO/54.9 g/mol Mn) * 0.4 mg Mn/L * 10
-6

 

kg/mg  * 10
3 

L/m
3 

* 113500 m
3
/d = 72 kg/d 

 

 

4) Solids due to precipitation of ferric sulfate: 

Quantity = (0.54 kg Fe(OH)3/kg Fe2(SO4)3  * 25 g/m
3  

Fe2(SO4)3  * 10
-3

 

kg/g * 113500 m
3
/d = 1532 kg/d 

 

 

5) Solids from the polymer: 

Quantity = 1 * 0.05 mg polymer/L * 10
-6    

kg/mg  * 10
3  

L/m
3  

* 113500 

m
3
/d = 5.7 kg/d 

 

 

6) Lime solids during pH adjustment (Assume 20% of Ca(OH)2  precipitates 

as CaCO3) : 

Quantity  =  0.2  *  (100  g/mol  CaCO3/74  g/mol  Ca(OH)2)  *  15  mg 

Ca(OH)2/L * 10
-6 

kg/mg  * 10
3 

L/m
3 

* 113500 m
3
/d = 460 kg/d 

 
7)Solids due to precipitation of potassium permanganate content: 

Quantity = (86.9 g/mol MnOO/158 g/mol KMnO4) * 4 mg KMnO4/L * 

10
-6 

kg/mg  * 10
3 

L/m
3 

* 113500 m
3
/d = 250 kg/d 

 

 

Now, we can calculate the total solids produced: 

Total quantity of solids = 1930+152+72+1532+5.7+460+250 = 4402 kg/day 

Note  Because of many uncertainties associated with raw water quality, chemical 

dosages, this value is increased by 20-60%. 

 
Assume that 90% of solids produced are removal from sedimentation tank: 

 quantity of solids removal = 4402 * 0.9 = 3962 kg/day 

Assume that the sludge with 2% solids (then 98% water): 

 Mass of wet sludge = 3962 / 0.02 = 198100 kg/day 

Now, we can used the following equation to find the density of wet sludge: 

M ws   
 ws 

Where 

M ds 

 ds 

 
M wt 

 wt 

Mws: Mass of wet sludge 

Mds: Mass of dry sludge 

Mwt: Mass of water 
 

Let density of solids = 2400 kg/m
3  

and water density = 1000 kg/m
3
, sub in the 

previous equation. 



- 36 - 

[DR. AHMED HASSOON ALI ] Sedimentation Tank 

 

 

198100 
 

3962 
 

194138 
 

 

   3
 

 ws 

 

2400 1000   
kg/m 

 

 
198100 * 0.98 

 
 

Volume of sludge withdrawn (Vws)= 3962kg/d/0.02×1012kg/m3=195.7 m3/d 
 
Sludge pipe design: 

Use 2 pipes D= 20cm, velocity=0.6m/s 

Q=0.6×π/4 (0.2)2 =0.0188m3/s=1628.6m3/d(for each pipe) 

Volume of sludge with drawn for each pipe=196m3/d/2=98m3/d 

Required opening time period=98m3/d/1628.6m3/d=6% 

0.06×24×60=86.4min per day=3.6 min per hr 

 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

= + ws=1012 



- 37 - 

[DR. AHMED HASSOON ALI ] Sedimentation Tank 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Unit Seven 

Filtration 
Environmental Engineering Department 

Third Stage 

Asst. Prof.Dr. Ahmed Hassoon Ali+ Lect. Zainab Nasir 



- 38 - 

[DR. AHMED HASSOON ALI ] Sedimentation Tank 

 

 

7.1 Purposes of Filtration: 

The purposes of filtration is to remove suspended particles from water by 

passing the water through a medium such as sand. As the water passes through the 

filter, floc and impurities get stuck in the sand and the clean water goes through. 

The filtered water collects in the clear well, where it is disinfected and the sent to 

the customers. 

Filtration is usually the final step in the solid removal process which began 

with coagulation and advanced through flocculation and sedimentation. in filter, up 

to 99.5% of the suspended solids in the water can be removed, including minerals, 

floc, and microorganisms. 

7.2 Requirements: 

Filtration is now required for most water treatment systems.  Filters must 

reduce turbidity to less than 0.5 NTU in 95% of each month's measurements and the 

finished water turbidity must never exceed 5 NTU in any sample.  

Turbidity alone does not have health implications. Although turbidity is not 

harmful on its own, turbid water is difficult to disinfect for a variety of 

reasons.  Microorganisms growing on the suspended particles may be hard to kill 

using disinfection while the particles themselves may chemically react with 

chlorine, making it difficult to maintain a chlorine residual in the distribution 

system.  Turbidity can also cause deposits in the distribution system that create 

tastes, odors, and bacterial growths. However, turbid drinking water has other 

troublesome implications as well.  Sand filtration removes some cyst-forming 

microorganisms, such as Giardia which cannot be killed by traditional 

chlorination.  Cysts are resistant covers which protect the microorganism while it 

goes into an inactive state.    

Regulations require that at least 99.9% of Giardia cysts and 99.99% of 

viruses be removed from drinking water.  Since it is difficult to test directly for 

these microorganisms, turbidity in water can be used as an indicator for their 

presence.  By requiring a low turbidity in the finished water, treatment plants are 

ensuring that few or no Giardia are present in finished drinking water. 

 

 

 



- 39 - 

[DR. AHMED HASSOON ALI ] Sedimentation Tank 

 

 

7.3 Location in the Treatment Process: 

In the typical treatment process, filtration follows sedimentation (if 

present) and precedes disinfection.  Depending on the presence of flocculation 

and sedimentation, treatment processes are divided into three groups - 

conventional filtration, direct filtration, and in-line filtration. 

          The most common method of filtration is conventional filtration, 

where filtration follows coagulation/flocculation and sedimentation.  This 

type of filtration results in flexible and reliable performance, especially when 

treating variable or very turbid source water.   Some treatment plants operate 

without some or all of the sediment removal processes which precede 

filtration.  If filtration follows coagulation and flocculation, without 

sedimentation, it is known as direct filtration.  This method can be used 

when raw water has low turbidity.  Another type of filtration, known as in-

line filtration, involves operating the filters without flocculation or 

sedimentation.  A coagulant chemical is added to the water just before 

filtration and coagulation occurs in the filter.  In-line filtration is often used 

with pressure filters, but is not as efficient with variable turbidity and bacteria 

levels as conventional filtration is.  

 7.4 Mechanisms of Filtration: 

            The filter used in the filtration process can be compared to a sieve or 

microstrainer that traps suspended material between the grains of filter media. 

However, since most suspended particles can easily pass through the spaces 

between the grains of the filter media, straining is the least important process in 

filtration. Filtration primarily depends on a combination of complex physical and 

chemical mechanisms, the most important being adsorption. Adsorption is the 

process of particles sticking onto the surface of the individual filter grains or onto 

the previously deposited materials. The forces that attract and hold the particles to 

the grains are the same as those that work in coagulation and flocculation. In fact, 

some coagulation and flocculation may occur in the filter bed, especially if 

coagulation and flocculation of the water before filtration was not properly 

controlled. Incomplete coagulation can cause serious problems in filter operation. 

The third mechanism of filtration is biological action, which involves any 

sort of breakdown of the particles in water by biological processes.  This may 

involve decomposition of organic particles by algae, plankton, diatoms, and bacteria 

or it may involve microorganisms eating each other.  Although biological action is 



- 40 - 

[DR. AHMED HASSOON ALI ] Sedimentation Tank 